

TRI-ANG LTD
C/O PARK FARM
OX LANE
TARBOCK
PRESCOT
MERSEYSIDE
L35 1QA

Attn: Andy Hardwick

Test Report No. BTO 123743/1
Issue Date: 17th February 2009

Sample Description: Bouncy Castle

Details of Sample: Inflatable bouncy castle composed of green, orange and blue plastic sheeting

Sample Submitted: 16th January 2009

Testing Period: Testing conducted between 2nd February 2009 and 11th February 2009

Age Grading Applied: >36 Months

Testing Required: For compliance with the European Standard on Safety of Toys:

BSEN 71-1:2005 + A4:2007
BSEN 71-2:2006 + A1:2007
BSEN 71-3:1995 Incorporating Amendment No. 1

Result:
Pass¹
Pass
Pass

¹See Appendix A for details of proviso

Conclusion: The submitted samples as detailed above, complied with the requirements as listed above, with the proviso that the item be marked appropriately as detailed in Appendix A.

Signed for and on behalf of
SGS United Kingdom Ltd.



.....
Melvyn Wolff
Technical Manager

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

SGS United Kingdom Ltd | Crossley Hall House, Thornton Road, Bradford BD8 0HH Tel +44 (0)1274 367980 Fax +44 (0)1274 367998
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

APPENDIX A**BSEN 71-1:2005 + A4:2007
MECHANICAL AND PHYSICAL PROPERTIES**

Clause:	Details:	Results:
4	General Requirements	
4.1	Material	Pass
4.3	Flexible Plastic Sheeting	Pass
4.7	Edges	Pass
4.8	Points and Wires	Pass
4.15	Toys Intended to Bear the Mass of a Child	Pass
<i>The item was tested using a 50kg mass.</i>		
5	Toys Intended for Children Under 36 Months	N/A
<i>The item is warned in accordance with Clause 7.2</i>		
7	Warnings and Instructions for Use	
7.1	General Requirements	S/C1
7.2	Toys Not Intended for Children Under 36 Months	Pass

S/C = See Comment

Comments:

- In order to comply with the requirements of this clause, the item or its packaging must be marked accordingly with the name / address of the manufacturer, supplier or importer in the EU, the CE mark in the correct size and format, and a note to retain this information if it is not permanently attached to the item.*

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

APPENDIX A**BSEN 71-2:2006 + A1:2007
FLAMMABILITY OF TOYS**

Clause:	Details:	Results:
4.1	General Requirements	Pass
4.3	Disguise Costumes	Pass

The item did not ignite.

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

SGS United Kingdom Ltd | Crossley Hall House, Thornton Road, Bradford BD8 0HH | **Tel** +44 (0)1274 367980 | **Fax** +44 (0)1274 367998
Registered in England No. 1193985 | Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN | www.sgs.com

Member of SGS Group (SA Group)

APPENDIX B**BSEN 71-3:1995 Incorporating Amendment No. 1
MIGRATION OF CERTAIN ELEMENTS****10. Determination Of The Quantity Of Migrated Elements**

Analysis of samples for migration of certain elements for BSEN 71-3: 1995 requirements was carried out using Atomic Absorption or Inductively Coupled Argon Plasma Spectrometry.

Adjusted Analytical Results Results Quoted as mg soluble element per Kg material.

Element:	Arsenic	Barium	Cadmium	Chromium	Mercury	Lead	Antimony	Selenium
Limit:	25	1000	75	60	60	90	60	500
Sample 1	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	25	≤ 5	≤ 5
Sample 2	≤ 5	≤ 5	≤ 5	15	≤ 5	65	≤ 5	≤ 5
Sample 3	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 4	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 6	≤ 5	10	≤ 5	≤ 5	≤ 5	10	≤ 5	≤ 5
Sample 7	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 8	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 9	≤ 5	10	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 10	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5

Results of Analysis:**PASS****Details of Analytical Samples**

Sample 1	Green flexible plastic
Sample 2	Orange flexible plastic
Sample 3	White flexible plastic
Sample 4	Blue flexible plastic
Sample 5	Black webbing
Sample 6	White stitching
Sample 7	Grey seals piping
Sample 8	Black print
Sample 9	Red print
Sample 10	Orange print

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Adjusted Analytical Results**Results Quoted as mg soluble element per Kg material.**

Element	Arsenic	Barium	Cadmium	Chromium	Mercury	Lead	Antimony	Selenium
Limit:	25	1000	75	60	60	90	60	500
Sample 11	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 12	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 13	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 14	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 15	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 16	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 17	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 18	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 19	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 20	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5

Details of Analytical Samples

Sample 11	Brown print
Sample 12	Light brown print
Sample 13	Dark brown print (48mg)
Sample 14	Green print
Sample 15	Light green print (45mg)
Sample 16	Yellow print
Sample 17	Light blue print (57mg)
Sample 18	Medium blue print
Sample 19	Dark blue print (68mg)
Sample 20	Cross section of instructions

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Adjusted Analytical Results**Results Quoted as mg soluble element per Kg material.**

Element	Arsenic	Barium	Cadmium	Chromium	Mercury	Lead	Antimony	Selenium
Limit:	25	1000	75	60	60	90	60	500
Sample 21	≤ 5	10	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 22	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 23	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5

Details of Analytical Samples

Sample 21	Cross section of user guide label
Sample 22	Cross section of inside pump label (71mg)
Sample 23	Male Velcro

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

SGS United Kingdom Ltd | Crossley Hall House, Thornton Road, Bradford BD8 0HH Tel +44 (0)1274 367980 Fax +44 (0)1274 367998
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com
Member of SGS Group (SA Group)



SGS authenticate the photo on original report only

End of Report

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.